
  Corrective Measures Study 
  ESOI Otter Creek Road Facility 
  Version:  3.0 
  Revised April 30, 2012 
 

 

 

 

 

 

 

APPENDIX A 
 

Supplemental Facility Monitoring Data 

 

 

 

 

C O N T E N T S 

  

 

Bedrock Groundwater Mapping 

Surface Drainage Inspection 

ENVIRON Inspection Report 

RFI Soil Screening Criteria 

Post Excavation Sample Data for AOC 6 

 

  



  Corrective Measures Study 
  ESOI Otter Creek Road Facility 
  Version:  3.0 
  Revised April 30, 2012 
 

 

 

 

 

 

 

Bedrock Groundwater Mapping 

  



BRUSH

BRUSH

SSSS

TANK

TANK TANK

TANK

TANK

TANK

TANK

BRUSH

SMBSSS

BRUSH

SS

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH

BRUSH
[...]
potential exposures of on-site maintenance workers to certain metals 

(chromium and vanadium) in ground water. 

 SWMU 6 (Northern Sanitary Landfill): potential exposures of on-site 

outdoor routine facility workers to PCBs at the leachate seeps at 

SWMU 6. 

 SWMU 8 (Old Oil Pond #1 – South Pond): potential exposure of on-site 

outdoor routine facility workers and on-site maintenance workers to 

VOCs (benzene and xylenes), SVOCs (2-methylnaphthalene and 

naphthalene) and certain metals (arsenic, chromium and vanadium) in 

NAPL seeps and certain metals (chromium and vanadium) and PCBs in 

shallow groundwater. 

 SWMU 9 (New Oil Pond #2 – North Pond): potential exposure of on-site 

outdoor routine facility workers to VOCs (benzene, 1,1-dichloroethane, 

1,2-dichloropropane, trichloroethene, vinyl chloride and xylenes), SVOCs 

(benzo(a)anthracene, benzo(a)pyrene, 2-methylnaphthalene and 

naphthalene) and certain metals (chromium and vanadium) in NAPL 

seeps. 

 

All of the areas listed above are being addressed as part of the Corrective Measures 

Proposal for the Facility.  The implementation of corrective measures is intended to 

mitigate these potential exposures summarized above.  While it is not believed that 

any individual will have actual exposures that are as high as those assumed in the risk 

assessment, personal protective equipment is required when work in these areas may 

result in exposure to the contaminated media, until it has been confirmed that the 



Envirosafe Part B Permit Application 
Date: March 31, 2011 
Modification No.: 047 

 

OHIO PART B PERMIT APPLICATION  F-49 

implemented corrective measures have mitigated the potential for these exposures.  

Personnel protective equipment requirements to prevent potential exposure to the 

media identified above are a modified Level D ensemble, as follows: 

 

 long sleeve shirts and long pants,  

 eye protection with side shields,  

 safety shoes, and  

 chemical resistant gloves. 

 

 





  Corrective Measures Study 
  ESOI Otter Creek Road Facility 
  Version:  3.0 
  Revised April 30, 2012 
 

 

 

 

 

 

 

APPENDIX C 
 

Supporting Documentation for CM Analysis – Leachate Management 

 

 

 

 

C O N T E N T S 

  

 

Pre-Treatment Conceptual Design 

Cost Estimates - Leachate Management Alternatives 

  



  Corrective Measures Study 
  ESOI Otter Creek Road Facility 
  Version:  3.0 
  Revised April 30, 2012 
 

 

 

 

 

 

Pre-Treatment Conceptual Design 

  



Assessment of Leachate Pretreatment System for SWMUs 5, 6, and 7  
ESOI Otter Creek Facility, Oregon, Ohio 

  

Introduction 
The existing leachate extraction system at ESOI consists of a network of nine recovery/ 
extraction wells at former landfills SWMU 5 (Milard Road Landfill), SWMU 6 (Northern Sanitary 
Landfill), and SWMU 7 (Central Sanitary Landfill).  Leachate within the recovery wells is pumped 
using submersible pumps to on-site temporary storage tanks.  The stored leachate is 
periodically trucked for off-site treatment at the City of Toledo’s Publicly Owned Treatment 
Works (POTW).  

This technical memorandum focuses on the feasibility of constructing an on-site plant for 
pretreatment of leachate extracted from SWMU’s 5, 6, and 7.  The treated leachate could either 
be discharged to the local sanitary sewer system for further treatment at the City of Toledo 
POTW.  

Estimation of Leachate Loadings: 
For the purpose of this evaluation, leachate generation rates were estimated based on the 
historical (i.e., July 2007 to May 2010) volume of leachate pumped from recovery wells in 
SWMUs 5, 6, and 7. Based on the available information and as summarized in Table 1, 
collectively the average annual leachate generated from all SWMUs is 0.65 million gallons (MG) 
and maximum annual leachate generated from all three SWMUs is 1.1 MG.  

Table 1: Historical Leachate Generation from SWMUs 5, 6, & 7 

SWMU 5 
(gal/ year) 

SWMU 6 
(gal/ year) 

SWMU 7 
(gal/ year) 

Total Volume 
(million gallons) 

2007 174,305 451,798 429,419 1.1 

2008 203,802 281,357 347,931 0.8 

2009 144,622 138,973 123,587 0.4 

2010 59,886 118,747 67,376 0.2 

Annual Average 145,654 247,719 242,078 0.6

Annual Maximum 203,802 451,798 429,419 1.1

 
Leachate Characterization: 
The characteristics of leachate presented in the following table (Table 2) are based on the 
leachate sampling conducted in October 2008.  

 

Table 2: Waste Characteristics of Leachate from SWMUs 5, 6, & 7

Parameters Result (mg/L) 

Volatile Organic Compounds   

Acetone   0.78 

Acetonitrile   0.06 

Benzene   0.013 

214 Carnegie Center, Princeton, NJ  08540-6284 www.environcorp.com 
Tel: +1 609.452.9000 Fax: +1 609.452.0284 



Leachate Pretreatment System - 2 - 

Table 2: Waste Characteristics of Leachate from SWMUs 5, 6, & 7

Parameters Result (mg/L) 

2-Butanone   0.068  

Chlorobenzene   0.014 

1,4-Dioxane   8.5 

Isobutyl alcohol   0.62  

Methylene chloride   0.027  

4-Methyl-2-pentanone   0.041  

Tetrahydrofuran   0.045 

Toluene   0.0052  

Xylenes (total)   0.0066  

n-Butyl alcohol   7.0 

Semi Volatile organic compounds 

1,4-Dioxane   5.4  

3-Methylphenol   0.13 

4-Methylphenol   0.13 

Phenol   0.86 

Non halogenated Organics 

Methanol   0.032 

Organochlorine Pesticides 

beta-BHC   0.0028  

Chlordane (technical)   0.0067  

4,4'-DDE   0.0015  

Polychlorinated Biphenyl’s (PCBs) 

PCBs ND 

Organophosphorous Compounds 

Organophosphorous Compounds ND 

Chlorinated Herbicide 

Chlorinated Herbicides ND 

Metals 

Arsenic   0.703 

Lead   0.507 

Antimony   0.152 

Selenium   0.396 

Mercury   0.0003 

Silver   0.0022  

Chromium   0.039.8  

Nickel   0.615 

Vanadium   0.269 

Zinc   0.0533 J 



Leachate Pretreatment System - 3 - 

Table 2: Waste Characteristics of Leachate from SWMUs 5, 6, & 7

Parameters Result (mg/L) 

General Chemistry 

Cyanide Amenable to   0.41 

Cyanide, Total   3.1 

Fluoride   15.1 

Total Sulfide   4.0 

pH 9 

Phthalic Acids/ anhydrides 3.2 

BOD NA 

COD NA 

Ammonia-Nitrogen NA 

Chloride NA 

 
Leachate from the SWMUs was composited and analyzed for organic compounds (VOCs and 
SVOCs, PCBs, organic phosphates, pesticides, and herbicides) and inorganics (heavy metals, 
cyanide, fluoride, and phthalates). As shown in Table 2, several VOCs, SVOCs and metals were 
detected in the leachate.  Herbicide, pesticides, PCBs, organic phosphates were not detected. 
The pH of the leachate was 9 which is indicative of aged landfills (older than 5 to 10 years). In 
the absence of analytical data for other typical leachate parameters like BOD, COD, TDS, TSS, 
and alkalinity; and given that leachate is extracted from aged landfills, it was assumed that the 
extracted leachate have low biodegradability (ratio of BOD5 to COD < 0.5) value. 

In accordance to Ohio EPA and 40 CFR Part 403, all indirect discharges to a POTW or any 
tributary sewer line of the POTW is to be pre-treated to meet pretreatment discharge limitations 
of the specific local wastewater treatment plant (WWTP). The pretreatment standards for City of 
Toledo’s POTW are presented in Table 3.  

Table 3: City of Toledo's Pretreatment Standards

Parameters mg/L 

Benzene 0.14 

TTO 2.1 

PCBs (total) 0.007 

Arsenic 0.85 

Cadmium 0.3 

Chromium (total) 0.8 

Copper 1.0 

Cyanide (total) 4.2 

Lead 1.5 

Mercury 0.2 

Nickel 2.9 

Silver 0.2 

Zinc 6.3 



Leachate Pretreatment System - 4 - 

Table 3: City of Toledo's Pretreatment Standards

Parameters mg/L 

pH 5-12 

TPH 0.25 

Toluene 1.36 

Ethyl benzene 1.59 

Xylene 0.41 

 
Based on the leachate characterization, concentrations of total toxic organics (TTOs), arsenic, 
and total cyanides exceed the POTW pretreatment discharge standards.  

Most recent leachate characterization data available from April 2010 from ESOI’s ongoing semi-
annual monitoring, indicated that the concentrations of metals, cyanide, and TTOs from SWMUs 
5, 6, and 7 meet the City of Toledo’s pretreatment standards.  

Proposed Pretreatment 
To handle the current maximum annual leachate generation of 1.1 MG, and assuming standard 
work hour batch operation (5 days a week, 8 hours a day), the minimum capacity of the 
leachate pretreatment system should be 10 gpm.  Considering potential future improvements to 
the collection system that would yield higher volumes and fluctuations inherent in leachate 
collection systems, the pretreatment system will be sized to treat a maximum of 20 gpm.  

Based on the POTW treatment requirements and analytical data available, the primary 
treatment process for this leachate will be physico-chemical. In case of direct discharge of 
treated leachate into receiving waters, extensive onsite treatment is needed with respect to 
metals and organic constituents. In such cases, in addition to physical and chemical treatment, 
biological (aerobic/ anaerobic) treatment is required.  

Conceptually the pretreatment process will consist of primary settling tanks, rapid mix tanks for 
flash mixing of chemicals for pH adjustment and coagulation of heavy metals and cyanide, 
flocculation tanks, primary and secondary inclined plate settling tanks, pH adjustment back to 
neutral, sand filtration for suspended solids control, GAC adsorption for removal of organics, 
and effluent storage.  The pretreatment will also include chemical feed systems, oil skimmers, 
sludge removal, and filter press for dewatering of sludge.  

The influent leachate will be conveyed to primary settling tanks, where heavier solids like grit 
sink and lighter substances like oil and grease float. Primary settling tanks will be equipped with 
oil skimmers to remove floating oil and scum. The primary settling tanks also provide leachate 
flow and load equalization. Influent from the primary tanks will then be pumped to a two stage 
rapid mix tank where caustic soda and ferric sulfate are added to the flow prior to settling tanks 
for pH adjustment and as a coagulant, respectively.  Fine flocs formed in the flash mixers will 
agglomerate in the flocculation tanks and following flocculation, the heavier particles will be 
settled out on inclined settling plates. The settled particles will be stored in a hopper located 
directly underneath the settling plates. The clarified effluent will then flow to a collection tank 
where it will be neutralized and pumped to sand filters for removal of remaining unsettled fine 
suspended solids. Effluent from the sand filters will then enter the GAC vessels for adsorption of 
organics. The treated effluent will then be stored in effluent storage tanks from where it will be 
discharged to POTW sewer line or surface water.   



Leachate Pretreatment System - 5 - 

The sand filter, GAC vessels will require periodic backwashing. The settled sludge from primary 
clarifiers, inclined plate hoppers will be periodically withdrawn and stored in sludge tanks where 
polymers will be added for further thickening of the sludge. The thickened sludge will then be 
dewatered through belt filter press and the cake staged in bins or boxes for disposal.   

The pretreatment system would occupy an area of approximately 50 x 50 square-feet space.  A 
process flow diagram of the conceptual treatment system is included as Figure 1. 

 
 





  Corrective Measures Study 
  ESOI Otter Creek Road Facility 
  Version:  3.0 
  Revised April 30, 2012 
 

 

 

 

 

 

 

Cost Estimates - Leachate Management Alternatives 

  



Cost Estimates for Leachate Pretreatment System 
ESOI Otter Creek Facility, Oregon, Ohio

Scope and Assumptions

Transportation and Disposal Cost

Item Description Quantity Unit Unit Cost Total
1 Total Annual Transportation  of Leachate 0.7 million gallons $0.03 $23,800
2 Total Annual Disposal of Leachate 0.7 million gallons $0.06 $44,660
3 Annual Sampling Cost 2 ea $941 $2,000

Annual Transportation and Disposal Cost $70,460

$2,114,000
$1,440,000

Current (Off-Site Transportation and Disposal): Leachate Disposal at POTW

Leachate Disposal at City of Toledo POTW via trucking:                                                                               -- 
Assume average annual leachate collection from SWMUs 5,6, and 7: 0.7 MG
-- Leachate is trucked to a manhole on Berlin Ave (~ 1.5 miles from Site)
-- Net present costs are based on a discount rate of 2.7 % and 30 yrs of operation
-- No associated capital costs

CURRENT (OFF-SITE T&D), TOTAL COST
CURRENT (OFF-SITE T&D), NPV

Page 1 of 1 E N V I R O N



Cost Estimates for Leachate Pretreatment System 
ESOI Otter Creek Facility, Oregon, Ohio

Cumulative Cost Deflator, 2005 to 2010 -> 1.11617

Scope and Assumptions

Capital Costs 

Item Component Quantity Unit Unit Cost Total

1 Trench Excavation and Backfilling 556 CY $33 $18,100
4 Compaction 556 CY $11 $5,800
5 Grading 3,750 SF $6 $23,000
6 4" HDPE pipe 2,500 LF $9 $22,100
7 Centrifugal pump (20 gpm) 1 ea $2,485 $2,500
8 Leachate Holding Tanks (3000 gallon) 2 ea $4,890 $9,800
9 Sewer connection fee 1 ea $5,500 $5,500
10 Manhole sewer connection at 30 feet bgs 1 ea $40,000 $40,000

Total Equipment Cost $127,000

Engineering and Contingency

Item Description Quantity Unit Unit Cost Total

Alternative 1: Leachate Disposal via Direct Connection to Sanitary Sewer

 Leachate Disposal via Direct Connection to Sanitary Sewer:
-- Discharge to POTW via direct sewer connection (without pretreatment)
-- Possible sanitary sewer connection located within City of Toledo
-- Assume leachate pumping rate of 20 gpm
-- Assume two 3000 gallon leachate holding tanks
-- Operation costs include treated effluent monitoring and POTW's leachate disposal cost
-- Assume average annual leachate collection from SWMUs 5,6 and 7: 0.7 MG

Item Description Quantity Unit Unit Cost Total
1 Engineering and Permitting (12%) 1 LS $15,240 $15,240
2 Construction Quality Assurance (10%) 1 LS $12,700 $12,700
3 Contingency (20%) 1 LS $25,400 $25,400

Subtotal $53,000

$180,000

Operating, Monitoring and Maintenance Cost

Item Description Quantity Unit Unit Cost Total
1 Sampling Costs (2 per annum) 2 ea $945.70 $2,000
2 Annual Disposal of Leachate 0.7 million gallons $0.06 $44,660

Annual Operation and Maintenance Cost $47,000
TOTAL OPERATION AND MAINTENANCE $1,410,000

NPV OPERATION AND MAINTENANCE $957,995

$1,590,000
$1,138,000ALTERNATIVE 1, NPV

ALTERNATIVE 1, TOTAL COST

TOTAL CAPITAL COSTS

Page 1 of 1 E N V I R O N



Cost Estimates for Leachate Pretreatment System 
ESOI Otter Creek Facility, Oregon, Ohio

Cumulative Cost Deflator, 2005 to 2010 -> 1.11617

Capital Costs 

Item Component Quantity Unit Unit Cost Total

1 Equilization/ Effluent tanks 2 3000 gallon $4,900 $9,800

2 Inclined Plate Settlers 2 20 gpm $106,200 $212,400

3 Sand Filtration 1 2-ft dia $13,200 $13,200

3 Granular Activated Carbon (LGAC) 2 20 gpm $3,700 $7,400

4 Neutralization System 1 20 gpm $36,400 $36,400

5 Centrifugal Feed Pumps 2 20 gpm series $2,500 $5,000

6 Transfer/Backwash Pumps 2 20 gpm series $2,200 $4,400

7 Thickening and Dewatering 1 1 CF filter press $30,800 $30,800

8 Chemical Feed Systems 1 ea $20,000 $20,000

9 Yardpiping and Site Work 1 percentage $152,730 $152,700

10 Direct Connection to Sanitary Sewer 1 project $127,000 $127,000

Total Equipment Cost $619,000

Alternative 2: Leachate Pretreatment System (SWMU 5, 6, and 7)

Leachate Pretreatment System
-- Assume maximum annual leachate collection from SWMUs 5,6 and 7: 1.1 MG                                               
-- Pretreatment system sized to treat 20 gpm
-- Assume standard work hour operation (5 days a week, 8 hours a day)
-- Pretreated leachate is discharged to POTW via sewer connection
-- POTW disposal costs for pretreated leachate assumes 25% reduction in current disposal costs.                   
-- Net present costs are based on a discount rate of 2.7% and 30 yrs of operation

Engineering and Contingency

Item Description Quantity Unit Unit Cost Total
1 Engineering and Permitting (12%) 1 LS $74,280 $74,280
2 Construction Quality Assurance (10%) 1 LS $61,900 $61,900